

Potential approaches using teneligliptin for the treatment of type 2 diabetes mellitus: Current status and future prospects

Abstract

Introduction: Based on pharmacological properties and results from clinical studies, teneligliptin has a great potential to be used as an alternate day therapy and also the daily dose can be reduced to 10 mg. Clinical data also suggest its excellent efficacy and safety among older subjects.

Areas covered: We have reviewed and discussed potential approaches using teneligliptin for the treatment of type 2 diabetes mellitus (T2DM) including; alternate-day therapy and reduction of dose from 20 mg to 10 mg per day. We have also discussed the potential of teneligliptin to address the needs of older patients with T2DM.

Expert opinion: It is an excellent option for use in older patients as studies in the geriatric population have shown encouraging results. Teneligliptin has a desirable pharmacokinetic profile that makes it a potential drug for use on an alternate day basis. Teneligliptin has shown anti-diabetic efficacy even at a dose of 10 mg. These approaches may improve the treatment satisfaction, patient compliance and can lower the cost; however, this is crucial to identify the subset of T2DM patients who can obtain maximum benefits. However, to verify these effects, large clinical investigations need to be planned and robust clinical evidence should be generated.

Key Words: DPP-4 Inhibitors, Efficacy, Safety, Teneligliptin, T2DM,

Article highlights

- Anti-diabetic efficacy of teneligliptin has been well documented as monotherapy as well as add-on therapy
- Teneligliptin has a great potential to be used as an alternate day basis therapy and also its daily dose can also be reduced from 20 mg to 10 mg.
- Clinical studies have revealed its excellent efficacy and safety among older patients.
- We have reviewed and discussed the potential approaches using teneligliptin including; alternate-day therapy and reduction of dose from 20 mg to 10 mg per day. We have also discussed the potential of teneligliptin to address the needs of older patients with T2DM.
- These approaches seem to be promising and can improve the treatment satisfaction, patient compliance and can lower the treatment costs.
- However, it is crucial to identify the subset of T2DM patients who can obtain maximum benefits.
- Large clinical investigations need to be planned and robust clinical evidence should be generated.

1. Introduction

Type 2 diabetes mellitus (T2DM) is a highly prevalent public health problem leading to several serious health problems, including heart disease, vision loss, and kidney disease [1,

2]. Globally, approximately 8.8% of the population ~~was living~~ ~~lived~~ with diabetes mellitus (DM) in 2019, with an increase of 2.4% from 2010 (6.4%), and it is predicted that by 2040, there will be up to 642 million people living with DM around the world [2]. The global prevalence of T2DM is expected to reach 7079 per 100,000 individuals by 2030, reflecting a continuing increase in all regions of the world [3]. It is recommended to select the appropriate pharmacological treatment of DM by following a patient-centered approach. It involves considering the following factors: 1) efficacy and patient factors such as comorbidities like atherosclerotic cardiovascular disease (ASCVD) and indicators of ASCVD risk, chronic kidney disease (CKD), and heart failure (HF), 2) hypoglycemia risk, 3) effects on weight, 4) adverse effects, 5) cost, and 6) patient preferences [4]. As soon as T2DM is diagnosed, pharmacotherapy should begin, unless there are contraindications. For many patients, this will be metformin monotherapy (if not contraindicated) in combination with lifestyle modifications. The use of additional and/or alternative agents may be considered in patients with established or increased risk of cardiovascular or renal complications [4]. Many patients with DM tend to adhere poorly to their antihyperglycemic medications [5,6]. Adherence to medication aids in the successful treatment of DM patients and results in better intermediate outcomes, such as values of glycated hemoglobin (HbA1c), lower hospitalization rates, and lower healthcare costs [5]. Several factors contribute to nonadherence, including age, information, perception, ongoing disease, the complexity of dosing regimens, polypharmacy, psychological factors, safety, tolerability, and cost [6]. Several practical measures that clinicians can take to increase the adherence of patients with medications include the use of fixed-dose combinations, less frequent dosing regimens, and medications with better efficacy and fewer adverse effects [7]. Reducing the pill burden can lead to increased safety, cost savings, and improved patient compliance. A less frequent dosing, (alternate day therapy rather than a daily dosing) with anti-diabetic agents that are desirable to use in such circumstances based on their pharmacodynamic and pharmacokinetic properties, may also be considered.

Gliptins or dipeptidyl peptidase-4 (DPP-4) inhibitors are a class of oral antidiabetic agents used for the management of T2DM in adults. These drugs inhibit DPP-4, an enzyme that breaks down incretin hormones glucose-dependent insulinotropic polypeptide (GIP) and glucagon-like peptide (GLP-1). This leads to increased glucose-dependent insulin secretion and decreased glucagon secretion after meals [8]. The standard treatment guidelines recommend the use of DPP-4 inhibitors in combination with metformin and oral antidiabetic agents if the target HbA1c level is not reached with the primary agents [9]. Sitagliptin, the first DPP-4 inhibitor, was approved for the treatment of T2DM in 2006 in conjunction with lifestyle changes and. Subsequently, many DPP-4 inhibitors have been developed and marketed, including alogliptin, anagliptin, gemigliptin, linagliptin, saxagliptin, teneligliptin and vildagliptin [8-10].

Teneligliptin is a newly developed oral DPP-4 inhibitor, indicated for the management of T2DM in adults along with diet and exercise. It is generally well tolerated, with a safety profile similar to that of other DPP-4 inhibitors [10]. Patients with mild, moderate, or severe renal impairment or those with end-stage renal disease can be treated with teneligliptin

without adjusting the dose [10]. The purpose of this review is to explore the potential future approaches of using teneligliptin for the treatment of T2DM. In addition, we will discuss the potential benefits and concerns of using this approach. For searching relevant literature, we used terms such as "teneligliptin," "type 2 diabetes mellitus," "elderly," "monotherapy," "add-on drug," "efficacy," and "safety" (by applying filters AND/OR where appropriate) and searched databases like PubMed/MEDLINE and CENTRAL.

2. Teneligliptin: Regulatory approvals in different regions.

In Japan (2012) and Korea (2016), teneligliptin was approved as a treatment for T2DM. Teneligliptin is approved for oral administration at a dosage of 20 mg once daily. In Japan, increasing the dose of teneligliptin to 40 mg/day is also being practiced (with close monitoring) [11]. Similarly, teneligliptin 20 mg was approved in India in 2015 as an adjunct to diet and exercise for the treatment of T2DM [12]. Although the European Medicines Agency (EMA) and the United States Food and Drug Administration (US-FDA) have not approved teneligliptin, it has been approved in Argentina for the treatment of T2DM [13, 14]. In addition to this, the Thailand Food and Drug Administration approved teneligliptin 20 mg in April 2020 for the treatment of T2DM [15]. Similarly, the drug regulatory authority of China, the National Medical Products Administration (NMPA), approved Tenelia (teneligliptin hydrobromide hydrate, 20 mg) as a therapeutic agent for T2DM in September 2019 [16].

2.1 Current status of teneligliptin for the management of T2DM

Teneligliptin is indicated for adults with T2DM who have failed to respond to diet and exercise treatment, as well as to treatment with biguanides, sulfonylureas, and thiazolidinediones [14]. It was evaluated as monotherapy and used in combination with α -glucosidase inhibitors, glinides, biguanides, or sulfonylureas in a post-hoc pooled analysis that included data from 702 Japanese patients from two Phase III clinical studies. Teneligliptin monotherapy and combination therapy groups experienced similar rates of adverse events, except for those treated with sulfonylurea. In the sulfonylurea combination therapy group, hypoglycemia was more common than in other groups. After 52 weeks, there was a significant decrease in HbA1c with teneligliptin monotherapy ($-0.63 \pm 0.65\%$, $p < 0.001$) or combination of teneligliptin with other anti-diabetic agents ($p < 0.001$), and this effect was maintained for 52 weeks. At the end of 52 weeks, all groups had a slight increase or no change in body weight [17].

In another study, 31 Japanese patients newly diagnosed with T2DM were treated with teneligliptin monotherapy to determine the effect on their glycemic and non-glycemic parameters. There was a significant reduction in fasting blood glucose (FGB, from 211.3 ± 68.4 to 167.3 ± 70.2 mg/dl, $p < 0.0002$) and HbA1c (from 10.34 ± 2.06 to $8.38 \pm 2.23\%$, $p < 0.00001$) after 3 months of treatment, as well as a significant decrease in insulin resistance. However, this study had limitations in terms of the number of subjects and the duration of the study [18]. A study where teneligliptin was administered to Korean patients with T2DM (uncontrolled with diet and exercise) in a randomized, double-blind, placebo-controlled phase III trial to evaluate its efficacy and safety, patients ($n=142$) were randomized into a 2:1 (teneligliptin 20 mg to placebo) group who had not been taking an oral antihyperglycemic agent for the previous eight weeks. As a monotherapy, teneligliptin was well tolerated and led to a

significant decrease in the HbA1c level ($p < 0.001$). There were no significant differences between the two groups in terms of incidences of adverse events [19].

The monotherapy of teneligliptin (20 or 40 mg once daily) or the combination of it with metformin, glimepiride, or pioglitazone had improved glycaemic control in clinical trials, including in patients undergoing haemodialysis (HD) [14].

In a large real-world study performed in Indian population ($n=10,263$), anti-diabetic effects of teneligliptin were found to be significant, whether given as monotherapy or as an add-on therapy [20]. Teneligliptin was studied in Chinese patients (age ≥ 18 years) with T2DM who were not adequately controlled with metformin alone, to determine its efficacy and safety as an adjunct therapy to metformin. In combination with metformin treatment, teneligliptin 20 mg once daily for 24 weeks significantly lowered HbA1c ($p < 0.0001$) and FPG levels ($p < 0.0005$) compared to placebo. Furthermore, the combination was well tolerated and safe [21].

In a randomized controlled trial 148 subjects with T2DM (whose glycemic control was not achieved with insulin therapy), were assigned to either placebo or teneligliptin 20 mg. Results indicated that teneligliptin is effective (significant HbA1c reduction as compared to placebo, $p < 0.001$) and safe option for such patients [22]. In one more Phase III randomized controlled study conducted at multiple centres, T2DM subjects (whose glycemic control was not achieved with diet and exercise) were assigned to either teneligliptin 20 mg or a placebo ($n=127$, in each group) for a duration of 24 weeks. Teneligliptin therapy was found to be significantly effective (significant HbA1c and FBG reduction; teneligliptin vs placebo, $p < 0.0001$ for both HbA1c and FBG), well-tolerated and safe [23].

In a prospective study, teneligliptin 20 mg or sitagliptin 100 mg was administered orally once daily for 12 weeks as an addition to the current metformin or sulfonylurea medication was given to 76 Indian patients (1:1). Both the gliptins showed similar he reductions in glycemic parameters ($p < 0.0001$ for HbA1c and $p=0.0005$ for FBG) and both were found to be well tolerated well-tolerated (no difference in the number of adverse events). No changes were observed in QT/QTc intervals and other ECG parameters in both treatment arms. Interestingly, post-hoc comparison revealed that teneligliptin therapy led to greater proportion of patients achieving glycemic target (HbA1c $< 7\%$) as compared to sitagliptin (33.3% vs. 19.4% subjects achieving target HbA1c) [24].

In another multicentre, randomized, double-blind, placebo-controlled, parallel-group comparative study, Japanese patients treated with canagliflozin (100 mg) for 12 weeks, were randomly assigned to receive an add-on teneligliptin (20 mg; C + T group) or placebo (C + P group) for 24 weeks. Teneligliptin, when combined with canagliflozin, enhanced glycemic control ($P < 0.001$ for HbA1c reduction) while also being well tolerated [25].

An evidence-based systematic review and meta-analysis of randomized controlled trials assessing teneligliptin's efficacy and safety of teneligliptin in T2DM patients with inadequate glycemic control showed absolute reductions in glyated HbA1c levels in comparison to placebo (weighted mean difference = 0.82%, 95% CI -0.91 to -0.72, $p < 0.00001$). It was concluded that the teneligliptin not only improves the blood glucose levels and β -cells function

in patients with T2DM but also has a low tendency to cause hypoglycemia in those patients [26].

In a prospective, multi-centric, randomized controlled study, 100 subjects with T2DM who were not able to achieve the glycaemic control with a combination therapy of metformin, sulphonylurea, and sodium-glucose co-transporter-2 inhibitor, were randomly assigned teneligliptin and placebo-teneligliptin (1:1). At the end of 12 weeks, the teneligliptin group led to a significant decline in HbA1c (difference of -0.75% vs placebo group, 95% CI -0.99%, -0.51%, $p < 0.001$) and after 24-week treatment period, both groups showed significant reductions in HbA1c level (placebo-teneligliptin group, $-0.8\% \pm 0.6\%$, $p < 0.001$, teneligliptin group, $-0.9\% \pm 0.6\%$, $p < 0.001$). No significant difference was observed in the incidence of adverse drug reactions and both treatment arms had favourable safety profiles [27].

Lee et al, in a 52-week, prospective, multi-centric, observational study, evaluated the efficacy and safety of switching to teneligliptin 20 mg daily from other DPP4 inhibitors in nearly 3000 patients with T2DM who were inadequately controlled with a stable dose of other agents of this class. Treatment with teneligliptin led to a significant decrease in HbA1c as compared to the baseline value at different follow ups (weeks 12, 24, and 52, overall HbA1c = 7.94% at baseline, reduced to 7.53% ($- 0.39\%$, $p < 0.0001$) at week 12, reduced to 7.45% ($- 0.44\%$, $p < 0.0001$) at week 24, and further reduced to 7.42% ($- 0.52\%$, $p < 0.0001$) at week 52. Also, the proportion of the T2DM subjects achieving glycemic control increased throughout the study period. The authors did not observe any significant safety concerns [28].

3. Potential approaches using Teneligliptin in patients with T2DM

3.1 Safe and effective agent in geriatric patients with T2DM: - Teneligliptin, a DPP-4 inhibitor, received approval for the treatment of T2DM in Japan in 2012. However, older patients are generally not included in clinical trials involving drug testing and this could be a case with teneligliptin too. A post-marketing surveillance study was conducted in Japan to assess the safety and efficacy of teneligliptin in older patients (less than 65 years, between 65 and 75 years of age and 75 years or older). No significant difference was observed with respect to adverse drug reactions (ADRs) among subjects of different age groups (though incidence of serious ADRs was found to be more in older subjects). Decrease in HbA1c values were found to be significant in each sub-group and it was maintained till 3 years. In conclusion, teneligliptin therapy was found to be safe and effective in older patients with T2DM [29].

In a randomized controlled, multicentre study, 65 subjects aged 65 or above (with 50% of the participants above 70 years of age), who had not previously been treated with metformin or were being treated with stable metformin doses, were randomly assigned to either teneligliptin 20 mg ($n=35$) or placebo ($n=30$) for a duration of 12 weeks. Teneligliptin therapy led to a significant reduction in HbA1c (by 0.84% from baseline intergroup (vs placebo) least square mean difference of -0.76% , 95% CI, -1.08 to -0.44 , $p < 0.001$), duration above the target glycemic range, and without any safety concern like hypoglycemic episodes [30].

An observational retrospective study was conducted using a predesigned structured questionnaire to collect data from medical records [at](#) 18 hospitals across India. The study included patients (n=10,623) with T2DM who had been treated with teneligliptin for at least 12 weeks (either individually or in combination with other antidiabetic medications). In all three age categories tested, teneligliptin reduced HbA1c by 1% in patients under 60 years of age, by 1.15% in patients between 60 and 75 years of age, and by 0.88% in patients over 75 years of age (p<0.001). As monotherapy or as a component of a combination of other commonly prescribed antihyperglycemic medications, teneligliptin improved glycaemic parameters in Indian patients with T2DM [20,31].

In a retrospective study, teneligliptin 20 mg once daily was administered to T2DM patients (n=175) for 6 months to assess its effects. The study subjects were categorized in two groups: the elderly (70 years of age or older, n = 66) and the less-elderly (less than 70 years of age, n = 71). The authors analyzed the data separately for study participants receiving teneligliptin monotherapy, those requiring additional therapy, and those requiring switching from the other DPP-4 inhibitor. Subjects who received monotherapy (n = 56) or additional therapy (n = 29) had significantly lower HbA1c levels than those who received switching therapy (n = 52). The effect of teneligliptin was same for elderly patients with T2DM as for non-elderly patients (change in the HbA1c levels at 6 months, after the initiation of teneligliptin therapy, was not significantly different among two groups i.e. -0.6 ± 0.5 and -0.8 ± 1.1 , respectively in patients receiving monotherapy, and -0.8 ± 0.8 and -0.8 ± 0.5 , respectively in those receiving additional therapy, p>0.05) [32].

In a cross-sectional observational study conducted in Indian geriatric patients, teneligliptin was found to have treatment satisfaction (p=0.63 for comparison of Diabetes Treatment Satisfaction Questionnaire Scores), efficacy (p=0.21 for HbA1c comparison) and safety, similar to those of sitagliptin and vildagliptin [33]. A retrospective study (n=164) was conducted to assess decreases in blood glucose levels in older (>65 years old) T2DM patients when switching from linagliptin to teneligliptin for more than 12 weeks. The switch from linagliptin to teneligliptin not only improved FBG, HbA1c and PPG, but also helped in preserving kidney function [34]. Summary of the studies, along with important findings, have been provided in table 1.

3.2 Reduction in Dosing frequency: Possible alternate day therapy:

Teneligliptin is a potent, selective, and long-lasting inhibitor of DPP-4 with a half-life of approximately 24 hours [11]. Within two hours after administration, the inhibition of plasma DPP-4 activity was found to be a maximum of 81.3% and 89.7% for 10 and 20 mg of teneligliptin, respectively. Even 24 hours after administration, the active concentration of GLP-1 in the plasma remains considerably lower with teneligliptin 10 mg and 20 mg [35]. Teneligliptin has a substantially greater affinity (around 5-fold as compared to other agents like sitagliptin) for S1, S2, and S2 extensive subsites of DPP-

4 enzyme; different reasons may contribute to this; teneligliptin contains a relatively rigid "J" structure, formed by five rings, four of which are directly linked, and has little entropy loss when it binds to DPP-4. Also, the interaction of teneligliptin with sub-site S2 is due to the formation of hydrogen bond between its carbonyl group and Asn710's side chain. Lately, there is strong hydrophobic interaction of teneligliptin (mediated by an "anchor lock domain) with the S2 extensive sub-site of DPP-4 enzyme. In vivo, binding of the anchor lock domain may be correlated with long residence times of DPP-4 inhibitors and long in vivo duration of action [36]. Teneligliptin has been found to be metabolized by cytochrome 3A4 and flavin-containing monooxygenase 3 (FMO3). About one-third of the excretion of teneligliptin is governed through the renal route, and almost two-third is found to be metabolized and eliminated by the liver and kidneys.

Teneligliptin has multiple elimination pathways, making it appropriate for patients with hepatic/renal impairment; it does not require dose adjustment, and its drug-drug interactions are minimal [11,35]. Teneligliptin has a half-life of 24 hours. In view of this fact, a non-inferiority study was conducted to evaluate the effectiveness and safety of teneligliptin given on alternate day Japanese T2DM subjects. Fifty- one subjects were randomized to receive teneligliptin 20 mg daily for 12 weeks (Group A) or teneligliptin 20 mg on alternate days (Group B). After 12 weeks of therapy, HbA1c levels improved in both groups (p value equals to or less than 0.05 in both groups). The criterion for non-inferiority (of group B to group A) was fulfilled. Further, there were no significant differences between the two groups in terms of treatment satisfaction, adverse events, or adherence [37].

Summary of the studies, along with important findings, have been provided in table 1.

Therefore, by virtue of its useful pharmacological properties and positive hints from the preliminary clinical data, teneligliptin has got a great potential to be used as an alternate day therapy. However, further long-term studies will be required to fully explore this concept.

3.3. Possible reduction in dose (from 20 to 10 mg) and evidence from the literature:

Another promising approach is to reduce the dose of teneligliptin from 20 mg to 10 mg per day. Few clinical studies have explored this effect, and it needs further investigation.

In a double-blind, placebo-controlled study, 99 Japanese diabetes patients with type 2 diabetes mellitus inadequately controlled with diet and exercise were randomly assigned to take either teneligliptin 10 mg, 20 mg or placebo for a duration of four weeks. As compared to placebo, teneligliptin treated subjects (at 10 mg and 20 mg doses) showed a significant reduction in 2-hour postprandial glucose (PPG), mean glucose and FPG. ($p < 0.01$ for all comparisons) In contrast, 2-hour PPG, mean glucose and FPG did not differ between the teneligliptin 10 mg and teneligliptin 20 mg groups

($p > 0.05$). Also, no safety concerns or serious adverse drug reactions were observed with teneligliptin therapy [38].

In another double-blind, placebo-controlled, parallel-group study, teneligliptin 10, 20, or 40 mg, or placebo, was administered once daily before breakfast for 12 weeks, to 324 Japanese patients with T2DM inadequately controlled with diet and exercise. As compared to placebo, once-daily teneligliptin therapy at different doses (10 mg, 20 mg, and 40 mg led to a significant reductions in HbA1c ($p < 0.001$ for all), FPG ($p < 0.001$ for all), and 2-hour PPG ($p < 0.001$ for all parameters). However, no difference was observed between different doses of teneligliptin with respect to HbA1c ($p > 0.05$) [39].

A double-blind, parallel-group study was conducted, recruiting patients from 55 centres in seven European countries to evaluate the efficacy and safety of teneligliptin and metformin together when administered to subjects with T2DM not adequately controlled by metformin monotherapy. The subjects received either placebo or teneligliptin in different doses (5 mg, 10 mg, 20 mg, or 40 mg) for a duration of 24 weeks over and above metformin therapy. At the end of the treatment, teneligliptin (at different doses) led to a significant reduction in HbA1c ($p = 0.003$ for 5 mg dose and < 0.001 for all other doses) in a dose dependent manner (with maximum reduction observed at a dose of 40 mg, $p < 0.001$) [40]. Also, teneligliptin therapy was found to be well tolerated even at week 52.

Summary of the studies, along with important findings, have been provided in table 1.

Reduction in the dose to one half in carefully selected T2DM subjects (while retaining the reasonable efficacy), may reduce the adverse effects, cost, and help in improving the patient compliance.

3.4. Benefits beyond glycemic control:

Teneligliptin offers many beneficial effects, in addition to its anti-diabetic effect. Although these effects are not the indications for teneligliptin therapy, but these are additional effects which can be promising in the treatment of patients suffering from multiple health conditions in addition to T2DM.

In an open-label, prospective, multicentric trial, patients with T2DM and HbA1c > 7.0 percent but no history of gliptin use, were enrolled. The purpose of this study was to assess the safety of teneligliptin in T2DM patients with respect to QTc prolongation. Teneligliptin therapy at recommended doses of 20-40 mg per day led to a significant improvement (from baseline) in glycemic parameters ($p < 0.001$ for both HbA1c and FBG). Also, it was not associated with prolongation the QT/QTc interval. As secondary endpoints of the teneligliptin studies, lipid profiles were examined among 31 patients receiving teneligliptin monotherapy. A little or no effect was observed on lipid parameters such as total cholesterol (T-C), triglycerides (TG), non-high-density lipoprotein cholesterol (HDL-C), and low-density lipoprotein cholesterol (LDL-C), and free fatty acids (FFA) [18].

Teneligliptin treatment in Indian patients with T2DM 20 mg or 40 mg of teneligliptin every day as monotherapy or add-on therapy did not result in prolonged QTc intervals and was impressively effective in maintaining glycaemic control [24,41].

Teneligliptin has been shown to be safe and effective; however, the supporting data, regarding its use in patients with moderate or severe renal impairment, is limited. Data generated in a surveillance programme (11,677 patients were examined and the authors collected 11,425 patient case report forms to perform the interim analysis. The results of the interim analysis indicated that the ADR profiles of patients with different stages of renal impairment were similar even after receiving a long-term therapy with teneligliptin. Moreover, teneligliptin therapy was associated with a clinically meaningful improvement in glycemic parameters in T2DM patients having renal dysfunction [42].

In an observational study (single arm), switching to teneligliptin therapy (from other DPP-4 inhibitors) for a period of 24 weeks led to a reduced plasma activity of DPP-4 ($p = 0.012$, vs baseline) along with a decrease in albuminuria in patients with DM and diabetic kidney disease, irrespective of blood glucose levels [43].

Another study reported that patients undergoing haemodialysis (HD) who have DM and CKD, teneligliptin treatment decreased their FBG ($p=0.0015$) and HbA1c ($p=0.0011$) and lipid parameters (decreased as compared to control but this was not significant). In this study, diabetes and CKD patients undergoing HD were categorized into two groups; 15 patients were treated with teneligliptin 20 mg/day for 12 weeks, and 10 patients were allocated to the control group [44]. Patients with T2DM receiving HD may benefit from using teneligliptin to improve glycemic control.

An open label and single arm trial was performed by including 10 diabetic patients undergoing HD (with glycated albumin levels of 18.3%). In these patients, treatment with teneligliptin was given on days with and without HD sessions (HD and non-haemodialysis days). Study authors observed an improved blood glucose AUC on both HD and non-haemodialysis days ($p=0.004$ for each) [45]. In a study, teneligliptin (20mg/day) was given to nine Japanese patients with T2DM for 14 weeks to examine the impact it had on the homeostasis model assessment ratio (HOMA-R), an indicator of insulin resistance, and serum lipid profile. Treatment resulted in a significant decrease in blood glucose levels ($p=0.008$) and HbA1c ($p=0.038$) as well as an improvement in HOMA-R ($p=0.039$). Treatment with teneligliptin also led to an increase in HDL levels ($p=0.032$) and a trend towards decrease in TG levels. In this study, teneligliptin not only improved blood glucose control, but also insulin resistance and serum lipid profiles [46].

Add-on teneligliptin therapy in 26 Japanese subjects with T2DM receiving insulin therapy (with or without other anti-diabetics), showed a significant diurnal glucose control a reduction in glucose fluctuations over 24-hour periods without increasing the incidence of hypoglycemia [47]. A preclinical study revealed that teneligliptin (10mg/kg/day/per oral) reduced hypertension and cardiac remodeling in spontaneously hypertensive rats (SHR) by normalizing angiotensin-II (AngII) levels. AngII promoted hypertrophy, by improving the expression and activity of cardiac

Sodium-proton pump exchanger type 1 (NHE-1). A higher level of cardiac NHE-1 expression was seen in SHR, and this was restored after teneligliptin treatment [48].

Studies in murine models have indicated that DPP-4 inhibitors (sitagliptin, vildagliptin, alogliptin, and teneligliptin) attenuated the formation of abdominal aortic aneurysm (AAA) by causing a decreased differentiation of monocytes, by decreasing the reactive oxygen species (ROS) release and inhibiting metalloproteinases (MMP-2 and MMP-9) [49].

Teneligliptin seems to possess a multidimensional role in providing beneficial effects, in addition to its anti-diabetic effect. This can be further investigated by conducting specific and adequately powered studies.

3.5 Cost considerations

There is a lot of burden with respect to cost of managing T2DM among Low- and middle-income countries (LMICs) and this should be a priority for the global health community to provide universal healthcare access. The cost of T2DMs care may be extremely high for patients living in LMICs since most of them lack health insurance and paying for diabetes treatment out of pocket may pose a significant burden on them [50]. DM is not just a chronic disease affecting LMICs, but also in developed countries like the United States. DM account for one out of every four dollars spent on health care in the US and total economic cost increased by 60% from 2007 to 2017 [51].

It has been found in a systematic review of the global evidence on the costs of T2DM that direct costs are generally higher than indirect costs. [52].

The results of a systematic review of studies that investigated the costs (direct and indirect) of treating T2DM in LIMCs found that the average annual cost per person for treating the disease ranged between USD29.91 and USD237.38. Hospitalization costs were the largest contributor to direct costs, followed by drug costs [53]. According to the study by Kwon et al., metformin plus DPP-4 inhibitors were more cost-effective than metformin plus sulfonylureas as a long-term second-line treatment for T2DM, from the perspective of US health care payers. It may provide clinicians and third parties with important information on the cost-effectiveness of second-line therapy for people with T2DM after metformin monotherapy has failed [54]. In a study by Tandon et al., it was found that cost-effectiveness (per unit decreases in HbA1c and FPG) was higher in the metformin plus glimepiride group as compared with the metformin plus teneligliptin. However, the cost-effectiveness for per unit decreases in PPG was not significantly different among both groups [55]. Agrawal et al. reported that teneligliptin was able to provide an effective second-line treatment for T2DM at a lower average price than other DPP-4 inhibitors [56]. In a developing country like India with a high prevalence of T2DM, the rationale for this can be attributed not to the control of the glycaemic parameter, but also to its efficacy and safety, at a low cost [57].

In addition to its promising efficacy and safety profile, teneligliptin is an affordable agent (cost-effective) and is one of the most commonly prescribed gliptins in India [20,39]. Although many brands are available, but the cost of teneligliptin is significantly

lesser as compared to other commonly used gliptins in India (sitagliptin, vildagliptin, linagliptin etc.) [58].

4. Pros of using new approaches:

T2DM is a significant health problem in both, high-income countries as well as in low-income countries [59]. The important pharmacokinetic and pharmacodynamic properties make the teneligliptin a potential anti-diabetic of choice in the older population [11]. In clinical studies, teneligliptin administered as monotherapy or in combination with antihyperglycemic agents has demonstrated effectiveness and safety in people with T2DM, including older people and patients with renal impairment [20, 29-34]. Clinical studies have shown that teneligliptin at different doses (10 mg, 20 mg, and 40 mg) shows clinically relevant reductions in HbA1c, and blood sugar levels [38,39]. A dose-related and statistically significant reduction in HbA1c has been observed when teneligliptin was co-administered with metformin [39]. Teneligliptin (in doses of 10 mg and 20 mg) led to improvement in blood glucose levels over 24 h without hypoglycemia or serious adverse events. Therefore, the reduction in doses could help reduce adverse events without affecting glycemic control.

Possible alternate day teneligliptin treatment could be hypothesized due to its ability to selectively inhibit DPP-4 and its long half-life (approximately 24 hours). In addition to reducing the economic burden, this approach may be helpful in improving adherence and patient satisfaction. Kamiko et al. reported similar efficacy, patient satisfaction levels, and safety for teneligliptin (20 mg) when administered every other day instead of daily administration. Hypoglycemia was experienced by both groups, but it was not severe enough to require them to discontinue the drug [37].

There was no significant difference in overall adverse effects between teneligliptin and placebo in a systematic review and meta-analysis of randomized controlled trials. Furthermore, the risk of hypoglycemia was not significantly different between teneligliptin and placebo [26]. In a meta-analysis of randomized controlled trials, it was found that DPP-4 inhibitors led to a lower cancer risk when compared to placebo/none, but no significant differences were identified with other comparator treatments [60]. Results of a network meta-analysis performed of DPP-4 inhibitors have shown that DPP-4 inhibitors less commonly associated with gastrointestinal adverse events as compared to other commonly used anti-diabetic agents (glucagon-like peptides, metformin, and α -glucosidase inhibitors) [61]. In a randomized phase 3 trial, commonly associated adverse events with teneligliptin 20 mg and placebo were; upper respiratory tract infection, hyperuricemia, and hyperlipidemia [21]. Teneligliptin administered on alternate days can reduce the concentration of the drug in the body, which may reduce the likelihood of adverse effects. The proposed approaches could be promising for improving the management of T2DM among low-income or low- to middle-income countries. Therefore, this may improve the treatment satisfaction, quality of life for patients as well as help to accomplish better treatment outcomes.

Besides improving glycemic parameters, teneligliptin does not prolong the QT/QTc interval [18,41] which shows that it is free from arrhythmogenic potential. In patients with T2DM and

renal impairment, teneligliptin has been found to be associated with improved glycemic control [42]. Furthermore, switching from another DPP-4 inhibitor to teneligliptin for 24 weeks decreased the plasma activity of DPP-4, which decreased albuminuria in patients with diabetes mellitus or diabetic kidney disease [43]. There is an evidence that patients with T2DM receiving HD may benefit from the use of teneligliptin to improve glycemic control [44,45]. A study of teneligliptin (20 mg/day) showed an increase in HDL-cholesterol levels, along with a tendency toward reducing triglyceride levels. The results indicate that teneligliptin can improve both the insulin resistance and lipid profile of Japanese T2DM patients as well as improve blood glucose control [46]. An animal study showed that teneligliptin reduced hypertension and cardiac remodeling in spontaneously hypertensive rats [48].

From the above discussion, it is evident that by adopting these new strategies of teneligliptin dosing and dosing frequency, we can offers multiple clinical benefits to T2DM subjects.

5. Potential concerns with these new approaches

Though the use of teneligliptin, in older patients or reduction in dose of teneligliptin or proposing alternate day therapy, seems to be promising, but concrete evidence is needed. We can only confirm these claims by generating data from larger studies and clinical evidence based on focused randomized controlled trials. One of the main concerns regarding these new approaches is the risk of loss of efficacy (glycemic control). Older patients are vulnerable to adverse effects and comorbidities might contribute to the failure of treatment. Some individuals may forget to take alternate day therapy and they might be comfortable with daily administration. It becomes important to provide supervision or reminders after starting such therapy. Alternate day dosing may affect compliance if the patient forgets when they took their last dose [24]. One of the emerging safety concerns reported with the use of vildagliptin and teneligliptin and few other DPP-4 inhibitors is the bullous pemphigoid. It is more commonly seen in older subjects, however the pathogenic mechanism of gliptin associated bullous pemphigoid is unknown [62,63,64]. Other less well explored aspect of teneligliptin use includes the cardiac safety data. Although, no serious cardiac issues have been identified but it needs more data to fully explore this association. QT/QTc evaluations have been performed for teneligliptin but it was not found to cause QT prolongation even at 40 mg daily (20 mg/day is the most commonly used dose in usual clinical practice [35]. However, at supra-clinical doses, a mild and transient QTc transient prolongation was observed, hence it requires a caution while using teneligliptin for a long period or when it is to be co-administered with other drugs causing QT prolongation [35,65]. Erande et al also observed that teneligliptin, in doses of 20-40 mg/day, does not lead to QT prolongation [66] On the other hand, teneligliptin treatment has been found to enhance the left ventricular function and to decrease endothelial dysfunction which points towards its beneficial cardiovascular effects [67]. A preclinical study found that teneligliptin can lead to reduction in blood pressure and cardiac remodeling in spontaneously hypertensive rats (SHR) [48]. However, additional data is needed to fully explore its cardiac safety data. At the same time, in this review, we have proposed the use of teneligliptin in lower doses or as alternate therapy (low exposure as compared to the conventional dose), which seems to be safer

as till now there are no reports on cardiotoxicity observed with currently recommended dose of teneligliptin.

6. Conclusions

Teneligliptin has a long half-life and therapeutic benefits beyond glycemetic effects, making it an attractive choice for the treatment of older patients with T2DM. Its use may reduce the incidence of adverse effects, improve adherence and quality of life, and reduce cost. In addition, the economic burden could also be reduced by reducing the drug dose or adopting the alternate-day regimen in patients with T2DM.

7. Expert opinion

The anti-diabetic efficacy of teneligliptin has been well documented in several studies, both as monotherapy and in combination therapy, and it has been found to be well-tolerated. Teneligliptin is suitable for patients with hepatic/renal impairment; it does not require dose adjustments, and drug-drug interactions are limited. This characteristic makes it an excellent choice for use in older patients. Few studies on the geriatric population have shown encouraging results, albeit a larger study on a diverse population is warranted. Teneligliptin may help in glycemetic management, cost reduction, and safety. It has a half-life of 24 hours which can be helpful in patients with T2DM in terms of adding teneligliptin to ongoing monotherapy or combination medication on an alternate day basis without losing efficacy. However, this approach may not be desirable in T2DM patients with severely uncontrolled hyperglycemia and who have developed /or are at higher risk of developing T2DM related complications. Therefore, this is very important to identify the subset of T2DM patients who can obtain maximum benefit from this approach. Teneligliptin can be used as a second-line medication in a subpopulation of patients who are unlikely to experience major swings in glycemetic control or complications. Furthermore, with reduced drug exposure, there are fewer drug-related adverse effects, and this can be specifically helpful in improving the patient compliance. Teneligliptin therapy at different doses (10 mg, 20 mg, and 40 mg resulted had shown significant decreases in HbA1c and other glycemetic parameters [38,39]. This hints towards another approach by lowering the dose of teneligliptin, however, with caution. Therefore, we can consider a lower dose of 10 mg per day. This will not only decrease the pill burden but it could also be cost-effective. Alternate day therapy with teneligliptin 20 mg, has also been found to be effective and safer, and it also led to adequate treatment satisfaction and adherence to therapy [37]. The use of some anti-diabetic agents on alternate day-based therapy has been considered with other agents which have more or less similar pharmacokinetic properties like teneligliptin [68, 69].

In a study conducted by Chowdhury et al, 2021 (by an expert panel of leading endocrinologists), the scientific evidence was synthesized by analysing the data from various published clinical trials, meta-analyses and real-world studies to evaluate the cost-effectiveness of teneligliptin in Indian patients with T2DM. The findings of this analysis indicated that teneligliptin is most commonly used gliptin in India and it has desirable pharmacokinetic and pharmacodynamic properties and it is the most cost-effective DPP4 inhibitor available in India.

They also suggested that teneligliptin is well tolerated (both in monotherapy as well as in combination) [57]. This study also validates the ideas behind our review.

Patients with T2DM, who require almost lifetime treatment, will benefit from these strategies because these may help in lowering their treatment costs and pill burden. This is particularly important for T2DM in developing countries like India where there is high prevalence of TDM and identifying even small subset of patients who can obtain benefit from these strategies, would cater a large number of individuals. Considering the efficacy, safety and cost-effectiveness of teneligliptin, the Ministry of Health and Family Welfare (MoHFW) of India has decided to include teneligliptin 20 mg in the National List of Essential Medicine (NLEM), 2022 which is a very promising decision and it also confirms the need for teneligliptin to treat a large T2DM population [70,71,72]. An important reason behind the increasing use of teneligliptin (or other DPP-4 inhibitors) is the safety concerns of pioglitazone (which has shown a great efficacy) that discourages the clinical use of pioglitazone [73]. In such a scenario, a cost-effective and a relatively safer agent like teneligliptin can gain more popularity.

Teneligliptin could be a very promising agent for older patients with T2DM, and a new approach (change in dosing strategy) could be used in older patients with a relatively stable glycemic profile. Older patients are more susceptible to side effects, and comorbidities may contribute to treatment failure due to lack of adherence. Loss of glycaemic control is one of the most serious problems and higher doses can lead to hypoglycaemia, which could be dangerous.

Since T2DM is a major public health problem throughout the world, these new strategies may be promising in serving millions of patients with T2DM. However, before reaching any conclusion, we need thorough clinical research to verify these claims. Although many small-scale studies and secondary data are available, larger investigations need to be planned and robust clinical evidence should be generated. However, pilot studies could also be initiated at the institution level, which can be the basis for conducting larger randomized trials.

References:

1. Centers for Disease Control and Prevention. Type 2 Diabetes [cited 2022 January 8]. Available from: <https://www.cdc.gov/diabetes/basics/type2.html>.
2. Worldpopulationreview.com. Diabetes Rates by Country [cited 2022 January 8]. Available from: <https://worldpopulationreview.com/country-rankings/diabetes-rates-by-country>.
3. Khan MAB, Hashim MJ, King JK, Govender RD, Mustafa H, Al Kaabi J. Epidemiology of Type 2 Diabetes - Global Burden of Disease and Forecasted Trends. *J Epidemiol Glob Health*. 2020;10(1):107-111.

4. American Diabetes Association Professional Practice Committee, Draznin B, Aroda VR, et al. 9. Pharmacologic Approaches to Glycemic Treatment: Standards of Medical Care in Diabetes-2022. *Diabetes Care*. 2022;45(Suppl 1):S125-S143.
5. Huber CA, Reich O. Medication adherence in patients with diabetes mellitus: does physician drug dispensing enhance quality of care? Evidence from a large health claims database in Switzerland. *Patient Prefer Adherence*. 2016;10:1803-1809.
6. García-Pérez LE, Alvarez M, Dilla T, Gil-Guillén V, Orozco-Beltrán D. Adherence to therapies in patients with type 2 diabetes. *Diabetes Ther*. 2013;4(2):175-194.
7. Blonde L, San Juan ZT. Fixed-dose combinations for treatment of type 2 diabetes mellitus [published correction appears in *Adv Ther*. 2013 Mar;30(3):306-7]. *Adv Ther*. 2012;29(1):1-13.
8. Sesti G, Avogaro A, Belcastro S, et al. Ten years of experience with DPP-4 inhibitors for the treatment of type 2 diabetes mellitus. *Acta Diabetol*. 2019;56(6):605-617.
9. American Diabetes Association. 7. Approaches to Glycemic Treatment. *Diabetes Care*. 2016;39 Suppl 1:S52-S59.
10. Sharma SK, Panneerselvam A, Singh KP, Parmar G, Gadge P, Swami OC. Tenzeligliptin in management of type 2 diabetes mellitus. *Diabetes Metab Syndr Obes*. 2016;9:251-260.
11. Ceriello A, De Nigris V, Iijima H, Matsui T, Gouda M. The Unique Pharmacological and Pharmacokinetic Profile of Tenzeligliptin: Implications for Clinical Practice. *Drugs*. 2019;79(7):733-750.
*Important article on unique and promising pharmacokinetic and pharmacodynamic properties of teneligliptin
12. Central Drugs Standard Control Organization. List of approved drug from 01-01-2015 to 31-01-2015 [cited 2022 May 1]. Available from: https://cdsco.gov.in/opencms/resources/UploadCDSCOWeb/2018/UploadApprovalNewDrugs/4_LIST%20OF%20APPROVED%20DRUG%20FROM%2001-01-2015.pdf
13. Scott LJ. Tenzeligliptin: a review in type 2 diabetes. *Clin Drug Investig*. 2015;35(11):765-772.
14. Scott, L.J. Tenzeligliptin in type 2 diabetes: a guide to its use in Argentina. *Drugs Ther Perspect*. 2016; 32, 85–90.
15. Mitsubishi Tanabe Pharma. News Release. Regulatory Approval of Thailand for Marketing Tenzeligliptin (MP-513), a treatment agent for type 2 diabetes mellitus. [cited 2022 May 1]. Available from; https://www.mt-pharma.co.jp/e/news/assets/pdf/e_MTPC200525.pdf
16. Mitsubishi Tanabe Pharma. News Release. NMPA accepts our filing for TENELIA, a treatment agent for type 2 diabetes mellitus in China. [cited 2022 May 1]. Available from: https://www.mt-pharma.co.jp/e/news/assets/pdf/e_MTPC190924.pdf
17. Kadowaki T, Marubayashi F, Yokota S, Katoh M, Iijima H. Safety and efficacy of teneligliptin in Japanese patients with type 2 diabetes mellitus: a pooled analysis of two Phase III clinical studies. *Expert Opin Pharmacother*. 2015;16(7):971-981.
18. Kutoh E, Hirate M, Ikeno Y. Tenzeligliptin as an initial therapy for newly diagnosed, drug naive subjects with type 2 diabetes. *J Clin Med Res*. 2014;6(4):287-294.

19. Hong S, Park CY, Han KA, et al. Efficacy and safety of teneligliptin, a novel dipeptidyl peptidase-4 inhibitor, in Korean patients with type 2 diabetes mellitus: a 24-week multicentre, randomized, double-blind, placebo-controlled phase III trial. *Diabetes Obes Metab.* 2016;18(5):528-532.
20. Ghosh S, Tiwaskar M, Chawla R, Jaggi S, Asirvatham A, Panikar V. Teneligliptin Real-World Effectiveness Assessment in Patients with Type 2 Diabetes Mellitus in India: A Retrospective Analysis (TREAT-INDIA 2). *Diabetes Ther.* 2020;11(10):2257-2268.

*Important real world study on the effectiveness of teneligliptin

21. Ji L, Li L, Ma J, et al. Efficacy and safety of teneligliptin added to metformin in Chinese patients with type 2 diabetes mellitus inadequately controlled with metformin: A phase 3, randomized, double-blind, placebo-controlled study. *Endocrinol Diabetes Metab.* 2021;4(2):e00222.
22. Kadowaki T, Kondo K, Sasaki N, et al. Efficacy and safety of teneligliptin add-on to insulin monotherapy in Japanese patients with type 2 diabetes mellitus: a 16-week, randomized, double-blind, placebo-controlled trial with an open-label period. *Expert Opin Pharmacother.* 2017;18(13):1291-1300.
23. Ji L, Ma J, Lu W, et al. Phase III, randomized, double-blind, placebo-controlled study to evaluate the efficacy and safety of teneligliptin monotherapy in Chinese patients with type 2 diabetes mellitus inadequately controlled with diet and exercise. *J Diabetes Investig.* 2021;12(4):537-545.
24. Mohan V, Ramu M, Poongothai S, Kasthuri S. A Prospective, Open-Label, Randomized Study Comparing Efficacy and Safety of Teneligliptin Versus Sitagliptin in Indian Patients with Inadequately Controlled Type 2 Diabetes Mellitus: INSITES Study. *J Assoc Physicians India.* 2019;67(10):14-19.
25. Kadowaki T, Inagaki N, Kondo K, et al. Efficacy and safety of teneligliptin added to canagliflozin monotherapy in Japanese patients with type 2 diabetes mellitus: A multicentre, randomized, double-blind, placebo-controlled, parallel-group comparative study. *Diabetes Obes Metab.* 2018;20(2):453-457.
26. Li X, Huang X, Bai C, et al. Efficacy and Safety of Teneligliptin in Patients With Type 2 Diabetes Mellitus: A Systematic Review and Meta-Analysis of Randomized Controlled Trials. *Front Pharmacol.* 2018;9:449.

*Important systematic Review and meta-Analysis evaluating the efficacy and safety of teneligliptin

27. Lee M, Lee WJ, Kim JH, Lee BW. Effectiveness and safety of teneligliptin added to patients with type 2 diabetes inadequately controlled by oral triple combination therapy: A multicentre, randomized, double-blind, and placebo-controlled study. *Diabetes Obes Metab.* 2022;24(6):1105-1113.
28. Kim HJ, Kim YS, Lee CB, Choi MG, Chang HJ, Kim SK, et al. Efficacy and Safety of Switching to Teneligliptin in Patients with Type 2 Diabetes Inadequately Controlled with Dipeptidyl Peptidase-4 Inhibitors: 52-Week Results from a Prospective Observational Study. *Diabetes Ther.* 2021;12(11):2907-2920.

29. Kadowaki T, Haneda M, Ito H, Sasaki K, Yamada Y. Long-Term Safety and Efficacy of Tenueligliptin in Elderly Patients with Type 2 Diabetes: Subgroup Analysis of a 3-Year Post-Marketing Surveillance in Japan. *Adv Ther.* 2020;37(5):2477-2492.

*Important data on efficacy of tenueligliptin in older subjects with type 2 diabetes mellitus

30. Bae JC, Kwak SH, Kim HJ, et al. Effects of Tenueligliptin on HbA1c levels, Continuous Glucose Monitoring-Derived Time in Range and Glycemic Variability in Elderly Patients with T2DM (TEDDY Study). *Diabetes Metab J.* 2022;46(1):81-92.
31. Ghosh S, Trivedi S, Sanyal D, Modi KD, Kharb S. Tenueligliptin real-world efficacy assessment of type 2 diabetes mellitus patients in India (TREAT-INDIA study). *Diabetes Metab Syndr Obes.* 2016;9:347-353.

*Important data on real world efficacy of tenueligliptin in subjects with type 2 diabetes mellitus

32. Abe M, Matsumoto S, Omoto T, et al. Effects of tenueligliptin in elderly patients with type 2 diabetes mellitus. *Diabetes Res. Clin. Pract.* 2016;120S1:S65–S211.
33. Singh H, Chakrawarti A, Singh H, Guruprasad P, Gupta YK. Evaluation of treatment satisfaction, efficacy and safety of dipeptidyl peptidase-4 inhibitors in geriatric patients with type 2 diabetes mellitus: A cross-sectional comparative study. *J Family Med Prim Care.* 2018;7(1):70-76.

*Important data on treatment satisfaction, efficacy and safety of tenueligliptin and other DPP4-inhibitors in older subjects with type 2 diabetes mellitus

34. Han E, Lee M, Lee YH, et al. Effect of Switching from Linagliptin to Tenueligliptin Dipeptidyl Peptidase-4 Inhibitors in Older Patients with Type 2 Diabetes Mellitus. *Diabetes Metab Syndr Obes.* 2020;13:4113-4121.
35. Kishimoto M. Tenueligliptin: a DPP-4 inhibitor for the treatment of type 2 diabetes. *Diabetes Metab Syndr Obes.* 2013;6:187-195.
36. Nabeno M, Akahoshi F, Kishida H, et al. A comparative study of the binding modes of recently launched dipeptidyl peptidase IV inhibitors in the active site. *Biochem Biophys Res Commun.* 2013;434(2):191-196.
37. Kamiko K, Aoki K, Kamiyama H, et al. Comparison of the administration of tenueligliptin every day versus every other day in Japanese patients with type 2 diabetes: a randomized non-inferior test. *J Clin Pharmacol.* 2015;55(2):144-151.

*Important data on efficacy of daily versus alternate therapy with tenueligliptin in subjects with type 2 diabetes mellitus

38. Eto T, Inoue S, Kadowaki T. Effects of once-daily tenueligliptin on 24-h blood glucose control and safety in Japanese patients with type 2 diabetes mellitus: a 4-week, randomized, double-blind, placebo-controlled trial. *Diabetes Obes Metab.* 2012;14(11):1040-1046.

39. Kadowaki T, Kondo K. Efficacy, safety and dose-response relationship of teneligliptin, a dipeptidyl peptidase-4 inhibitor, in Japanese patients with type 2 diabetes mellitus. *Diabetes Obes Metab.* 2013;15(9):810-818.

*Important data on efficacy and safety of teneligliptin at different doses (10, 20, or 40 mg) in subjects with type 2 diabetes mellitus

40. Bryson A, Jennings PE, Deak L, Paveliu FS, Lawson M. The efficacy and safety of teneligliptin added to ongoing metformin monotherapy in patients with type 2 diabetes: a randomized study with open label extension. *Expert Opin Pharmacother.* 2016;17(10):1309-1316.
41. Saboo B, Ghosh S, Tiwaskar M, Chawla R. QTc prolongation Safety and Effectiveness of Teneligliptin in Indian patients with type 2 Diabetes Mellitus: A real world study (QSET 2). *Diabetes Metab Syndr.* 2021;15(5):102264.
42. Haneda M, Kadowaki T, Ito H, et al. Safety and Efficacy of Teneligliptin in Patients with Type 2 Diabetes Mellitus and Impaired Renal Function: Interim Report from Post-marketing Surveillance. *Diabetes Ther.* 2018;9(3):1083-1097.
43. Kitada M, Ogura Y, Nitta K, et al. Effect of switching to teneligliptin from other dipeptidyl peptidase-4 inhibitors on glucose control and renoprotection in type 2 diabetes patients with diabetic kidney disease. *J Diabetes Investig.* 2019;10(3):706-713.
44. Homma K, Yoshizawa J, Shiina Y, et al. A Dipeptidyl Peptidase-4 Inhibitor, Teneligliptin, Decreases Plasma Triglyceride-Rich Lipoprotein Remnants in Diabetic Patients with Chronic Kidney Disease Undergoing Hemodialysis. *Drugs R D.* 2017;17(3):397-402.
45. Wada N, Mori K, Nakagawa C, et al. Improved glycemic control with teneligliptin in patients with type 2 diabetes mellitus on hemodialysis: Evaluation by continuous glucose monitoring. *J Diabetes Complications.* 2015;29(8):1310-1313.
46. Kusunoki M, Sato D, Nakamura T, et al. DPP-4 Inhibitor Teneligliptin Improves Insulin Resistance and Serum Lipid Profile in Japanese Patients with Type 2 Diabetes. *Drug Res (Stuttg).* 2015;65(10):532-534.
47. Tanaka S, Suzuki K, Aoki C, et al. Add-on treatment with teneligliptin ameliorates glucose fluctuations and improves glycemic control index in Japanese patients with type 2 diabetes on insulin therapy. *Diabetes Technol Ther.* 2014;16(12):840-845.
48. Kawase H, Bando YK, Nishimura K, Aoyama M, Monji A, Murohara T. A dipeptidyl peptidase-4 inhibitor ameliorates hypertensive cardiac remodeling via angiotensin-II/sodium-proton pump exchanger-1 axis. *J Mol Cell Cardiol.* 2016;98:37-47.
49. Ngetich E, Lapolla P, Chandrashekar A, Handa A, Lee R. The role of dipeptidyl peptidase-IV in abdominal aortic aneurysm pathogenesis: A systematic review. *Vasc Med.* 2022;27(1):77-87.
50. Moucheraud C, Lenz C, Latkovic M, Wirtz VJ. The costs of diabetes treatment in low- and middle-income countries: a systematic review. *BMJ Glob Health.* 2019;4(1):e001258.
51. Centers for Disease Control and Prevention. Cost-Effectiveness of Diabetes Interventions. [cited 2022 April 26]. Available from: <https://www.cdc.gov/chronicdisease/programs-impact/pop/diabetes.htm>.

52. Seuring T, Archangelidi O, Suhrcke M. The Economic Costs of Type 2 Diabetes: A Global Systematic Review. *Pharmacoeconomics*. 2015;33(8):811-831.
53. Afroz A, Alramadan MJ, Hossain MN, et al. Cost-of-illness of type 2 diabetes mellitus in low and lower-middle income countries: a systematic review. *BMC Health Serv Res*. 2018;18(1):972.
54. Kwon CS, Seoane-Vazquez E, Rodriguez-Monguio R. Cost-effectiveness analysis of metformin+dipeptidyl peptidase-4 inhibitors compared to metformin+sulfonylureas for treatment of type 2 diabetes. *BMC Health Serv Res*. 2018;18(1):78.
55. Tandon T, Dubey AK, Srivastava S, Manocha S, Arora E, Hasan N. A pharmacoeconomic analysis to compare cost-effectiveness of metformin plus teneligliptin with metformin plus glimepiride in patients of type-2 diabetes mellitus. *J Family Med Prim Care*. 2019;8(3):955-959.
56. Agrawal P, Gautam A, Pursnani N, Maheshwari PK. Teneligliptin: An Economic and Effective DPP-4 Inhibitor for the Management of Type-2 Diabetes Mellitus: A Comparative Study. *J Assoc Physicians India*. 2018;66(8):67-69.
57. Chowdhury S, Chadha M, Ghosh S, et al. Indian Expert Review on Use of Teneligliptin in patients with Diabetes and its Safety and Efficacy (INTENSE). *J Assoc Physicians India*. 2021;69(1):61-70.
58. Glenmark launches Teneligliptin – an advanced Diabetes treatment at significantly affordable cost in India [cited 2022 May 12]. Available from: <http://mdcurrent.in/press-releases/glenmark-launches-teneligliptin-an-advanced-diabetes-treatment-at-significantly-affordable-cost-in-india/>.
59. Cho NH, Shaw JE, Karuranga S, et al. IDF Diabetes Atlas: Global estimates of diabetes prevalence for 2017 and projections for 2045. *Diabetes Res Clin Pract*. 2018;138:271-281.
60. Dicembrini I, Nreu B, Monteregegi C, Mannucci E, Monami M. Risk of cancer in patients treated with dipeptidyl peptidase-4 inhibitors: an extensive meta-analysis of randomized controlled trials. *Acta Diabetol*. 2020;57(6):689-696.
61. Wu S, Chai S, Yang J, et al. Gastrointestinal Adverse Events of Dipeptidyl Peptidase 4 Inhibitors in Type 2 Diabetes: A Systematic Review and Network Meta-analysis. *Clin Ther*. 2017;39(9):1780-1789.e33.
62. Guliani A, Bishnoi A, Aggarwal D, Parsad D. Teneligliptin-associated bullous pemphigoid in an elderly man with diabetes. *Postgrad Med J*. 2018;94(1117):662-663.
63. Kage Y, Yamaguchi Y, Uchida T, et al. Case of bullous pemphigoid associated with teneligliptin accompanied by severe mucous membrane involvement. *J Dermatol*. 2018 Jul;45(7):e205-e206.
64. Tasanen K, Varpuluoma O, Nishie W. Dipeptidyl Peptidase-4 Inhibitor-Associated Bullous Pemphigoid. *Front Immunol*. 2019;10:1238.
65. Fisman EZ, Tenenbaum A. Antidiabetic treatment with gliptins: focus on cardiovascular effects and outcomes. *Cardiovasc Diabetol*. 2015;14:129.
66. Erande S, Sarwardekar S, Desai B. QT/QTc safety and efficacy evaluation of teneligliptin in Indian type 2 diabetes mellitus patients: the "thorough QT/QTc" study (Q-SET study). *Diabetes Metab Syndr Obes*. 2019;12:961-967.

67. Hashikata T, Yamaoka-Tojo M, Kakizaki R, et al. Teneligliptin improves left ventricular diastolic function and endothelial function in patients with diabetes. *Heart Vessels*. 2016;31(8):1303-10.
68. Baruah MP, Bhuyan SB, Deka J, Bora J, Bora S, Barkakati M. Alternate-day dosing of linagliptin in type 2 diabetes patients controlled on once daily dose: A case series. *Indian J Endocrinol Metab*. 2016;20(4):568-572.
69. Singh H, Joshi D, Narula S, Singla M, Rohilla R, Singh J. Alternate-day add-on therapy with dapagliflozin in patients with type 2 diabetes mellitus: potential benefits and concerns. *Expert Rev Clin Pharmacol*. 2022;15(2):197-203.
70. Govt slashes prices of 39 commonly used medicines [cited 2022 May 26]. Available from: <https://economictimes.indiatimes.com/industry/healthcare/biotech/pharmaceuticals/government-slashes-prices-of-about-39-commonly-used-drugs/articleshow/85890070.cms?from=mdr>.
71. Govt revises NLEM: Slashes prices of 39 commonly used [cited 2022 May 26]. Available from: https://www.business-standard.com/article/current-affairs/govt-revises-nlem-slashes-prices-of-39-commonly-used-medicines-121090400423_1.html.
72. NATIONAL LIST OF ESSENTIAL MEDICINES (NLEM), 2022. Available at: <https://main.mohfw.gov.in/newshighlights-104>. Accessed Oct 17, 2022.
73. Goyal A, Singh H, Sehgal VK, et al. Impact of regulatory spin of pioglitazone on prescription of antidiabetic drugs among physicians in India: A multicentre questionnaire-based observational study. *Indian J Med Res*. 2017;146(4):468-475.

Table 1. Summary of the important clinical studies of teneligliptin involving older subjects and modification in dose and dosing frequency

Study and Reference	Study Methods/Approach	Results with respect to efficacy and/or safety of teneligliptin
Kadowaki et al, [29]	In this 3-year follow-up post-marketing surveillance study, (on T2DM subjects registered between May 2013 and February 2015 in Japan), data were collected on demography, treatment of T2DM, ADRs, and laboratory parameters. Data was analyzed for subjects age sub-groups (< 65, ≥ 65 to < 75, or ≥ 75 years old). incidence of ADRs was assessed to evaluate the safety and efficacy was evaluated with respect to glycemic control (assessed by HbA1c), till 3 years.	HbA1c decreased significantly at 6 months in all three sub-groups (patients aged < 65, ≥ 65 to < 75, and ≥ 75) and reductions were sustained till 3 years The baseline-adjusted least square differences were $-0.66 \pm 0.02\%$, $-0.72 \pm 0.02\%$, and $-0.77 \pm 0.03\%$, respectively ($p < 0.001$). ADRs were found to be similar in each age sub-group and were observed among 3.35% patients aged < 65 years, 4.42% patients aged ≥ 65 to < 75 years, and 3.99% patients aged ≥ 75 years. A higher tendency for serious ADR were observed o in older subjects as compared those with < 65 years.
Bae et al, [30]	In a randomized controlled multicentre study conducted at 8 different centres in Korea, 65 subjects aged 65 or above (with 50% of the participants above 70 years of age), who had not previously been treated with metformin or were being treated with stable doses of metformin, were randomly assigned to either teneligliptin	Teneligliptin therapy led to a significant reduction in HbA1c (by 0.84% from baseline intergroup (vs placebo) least square mean difference of -0.76% , 95% CI, -1.08 to -0.44 , $p < 0.001$), duration above the target glycemic range, and glycemic variability in geriatric T2DM subjects. During the study period, 15 and 10 AEs were reported (in 14.3% subjects in teneligliptin group 23.3% in placebo

	20 mg (n=35) or placebo (n=30) for a duration of 12 weeks. the study endpoints were change in HbA1c, continuous glucose monitoring derived time in range, and glycemic variability.	group, p=0.349), Most of the AEs were of mild severity and mild hypoglycemia was observed only in one subject in each group. Tenelegliptin therapy was found to safe and well tolerated
Ghosh et al, [31]	In this real-world study, the information was collected from the prescribing physicians with respect to efficacy of tenelegliptin (as monotherapy as well as in combination therapy) in subjects with T2DM. The efficacy was evaluated by mean change in 3-month values of HbA1c, FBG, and PPG.	Data regarding 4305 patients was found to be suitable for analysis. Tenelegliptin therapy led to a significant reduction mean HbA1c, FPG, and PPG (means changes for the above parameters were $-1.37\% \pm 1.15\%$, 51.29 ± 35.41 mg/dl, and 80.89 ± 54.27 mg/dl, respectively). Subgroup analysis revealed that tenelegliptin added to metformin plus sulfonylurea therapy led to a significant decrease in HbA1c, FBG, and PPG (p < 0.0001). Also, a significantly higher percentage of patients achieved HbA1c value of less than 7%, indicating achievement of glycemic control.
Abe et al, [32]	In this retrospective study, tenelegliptin 20 mg per day was administered to subjects with T2DM (n=175) for 6 months. The study subjects were divided in two groups: the elderly (≥ 70 years, n = 66) and the less-elderly (<70 years, n = 71). The authors analyzed the data separately for study participants receiving tenelegliptin monotherapy, those requiring additional therapy, and those requiring switching from the other DPP-4 inhibitor	Older T2DM subjects receiving monotherapy or additional therapy had significantly lower HbA1c levels than those who received switching therapy (n= 2). The effect of tenelegliptin was found to be similar for elderly patients with T2DM as that for non-elderly patients and change in HbA1c levels (at 6 months, after the initiation of tenelegliptin) was not found to be significantly different among two groups i.e. -0.6 ± 0.5 and -0.8 ± 1.1 , respectively in patients receiving monotherapy, and -0.8 ± 0.8 and -0.8 ± 0.5 , respectively in those receiving additional therapy, p>0.05).
Han et al, [34]	In this retrospective study (n=164), the authors evaluated the changes in glycemic parameters in older (>65 years) T2DM patients when switching from linagliptin to tenelegliptin for more than 12 weeks of duration. The primary outcome was the change in the glycemic parameters after switching from linagliptin to tenelegliptin	The switch from linagliptin to tenelegliptin significantly improved the levels of FBG (from 148.1 ± 47.1 to 139.6 ± 43.4 mg/dl, p<0.05), HbA1c (from 7.9 ± 1.3 to $7.5 \pm 1.2\%$, p<0.05) and postprandial blood glucose (from 224.8 ± 77.4 to 205.8 ± 70.8 mg/dl, p < 0.05). Also, renal function was preserved after switching the older T2DM from linagliptin to tenelegliptin
Kamiko et al, [37]	In a randomized, non-inferiority study, the effectiveness and safety of tenelegliptin in once daily vs alternate day therapy, was evaluated. Fifty- one subjects were randomly assigned to receive tenelegliptin 20 mg once daily for 12 weeks (Group A) or tenelegliptin 20 mg on alternate days (Group B).	After 12 weeks of tenelegliptin treatment, HbA1c levels improved in both groups (from $7.5\% \pm 0.4\%$ to $6.6\% \pm 0.4\%$ in group A and from $7.6\% \pm 0.6\%$ to $6.7\% \pm 0.5\%$ in group in group B, p value equals to or less than 0.05 in both groups). The HbA1c difference among the two groups was found to be 0% with a 95% CI ranging from - 0.3% to 0.1%. The criterion for non-inferiority (of group B to group A) was fulfilled. Also, no significant differences were observed between group A and B with respect to treatment satisfaction, AEs, and adherence to treatment
Eto et al, [38]	In this double-blind, placebo-controlled study, 99 Japanese diabetes patients with T2DM who were inadequately controlled with diet and exercise, were randomized to receive either tenelegliptin 10 mg, tenelegliptin 20 mg or placebo for a duration of four weeks.	Compared to placebo, tenelegliptin 10 mg and 20 mg treated groups led to a significantly reduced 2-h PPG, 24-h mean glucose and FBG. The differences were; tenelegliptin 10 mg vs placebo, changes in 2-h PPG (after each meal i.e., breakfast, lunch and dinner) were -50.7 ± 7.8 , -34.8 ± 9.2 and -37.5 ± 7.5 mg/dl, respectively, (p < 0.001 for all). For tenelegliptin 20 mg vs placebo, the differences were -38.1 ± 7.8 (p < 0.001), -28.6 ± 9.2 (p < 0.01), and -36.1 ± 7.5 mg/dl (p < 0.001), respectively. Both tenelegliptin doses, i.e., 10 mg and 20 mg led to an increased concentration of glucagon-like peptide-1 as compared with

		placebo. The results of this study support the possibility of using teneligliptin at a lower dose.
Kadowaki et al, [39]	In this double-blind, placebo-controlled, parallel-group study, teneligliptin 10, 20, or 40 mg, or placebo, was administered once daily for a duration of 12 weeks (n= 324 T2DM subjects) inadequately controlled with diet and exercise. The primary endpoint of this study was change in levels of HbA1c from baseline to 12 weeks of therapy.	Once-daily teneligliptin therapy at different doses (10 mg, 20 mg, and 40 mg led to a clinically significant reductions in HbA1c (difference in HbA1c levels were -0.9 LS mean; 95% CI= -1.0, -0.7, -0.9 LS mean, 95% CI= -1.1, -0.7 and -1.0 LS mean; 95% CI= -1.2, -0.9 %, respectively (p < 0.001). Also, there were significant reductions in FPG (p < 0.001), and 2-h PPG (p < 0.001) as compared to placebo. No significant difference was observed between different doses of teneligliptin with respect to HbA1c (p>0.05). No difference was observed with respect to incidence of AEs and ADRs. Similarly, incidence of hypoglycaemic events was not found to be significantly different at different doses of teneligliptin.
Bryson et al, [40]	In this double-blind, parallel-group study, the authors evaluated the efficacy and tolerability of teneligliptin in subjects with T2DM who were not adequately controlled by metformin monotherapy at a dose of \geq 1000 mg/day. The subjects received either placebo or teneligliptin in different doses (5 mg, 10 mg, 20 mg, or 40 mg) for a duration of 24 weeks over and above metformin therapy.	At the end of the treatment, teneligliptin (at different doses) led to a significant reduction in HbA1c (from -0.30 to -0.63%, p =0.003 for 5 mg dose and <0.001 for all other doses) in a dose dependent manner (with maximum reduction observed at a dose of 40 mg i.e., -0.63 %, p<0.001). Also, a dose-dependent trend was observed in increase in proportion of T2DM subjects achieving glycemic control (HbA1c < 7.0%). Teneligliptin therapy at different doses, was found to be well tolerated even at 52 weeks and the overall incidence of hypoglycemia was found to be 2.3%.

ADR= Adverse drug reactions, AE=Adverse event, FBG= Fasting blood glucose, HbA1c= glycosylated hemoglobin, LS= Least square, 95% CI= 95 percent confidence interval, T2DM= type 2 diabetes mellitus, 2-h PPG= 2- hour postprandial glucose